SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4

ectrum LE}“ ctrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 30de SWT  126ps @ VBW 1MHz  Mode Auta FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1730522 GHz 19.38 dBm ML 1.726624 GHz 18.78 dBm
T1 1 17279246 GHz 13.09 dBm Occ 8w 9.070929071 MHz T1 L 1.7279845 GHz 13.22 dBm Occ 8w 9.030969021 MHz
T2 1 1 7369955 GHz 13.33 dBm T2 1 1.7370155 GHz 11.13 dBm
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Ref Level 30.00 Gbm  Offset 12,20 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1736246 GHZ 16.89 dBm ML L 1.726266 GHz 17.85 dBm
TL 1 17257867 GHz 12.20 dBm Occ Bw 13.456543457 MHz T1 L 1.7258167 GHz 10.12 dBm Occ Bw 13.366633367 MHz
T2 1 17392433 GHz 12.28 dBm T2 1 1.7391833 GHz 11.43 dBm
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Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att 30de SWT  185ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1730342 GHz 16.72 dBm ML L 1.737175 GHz 15.95 dem
TL 1 17235839 GHz 11.97 dBm Occ Bw 17.882137862 MHz T1 L 1.723548 GHz 12.00 dBm Occ Bw 17.882137862 MHZ
T2 1 1741451 GHz 11.43 dBm T2 1 1.7414111 GHz 11.35 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM
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v v
Ref Level 30.00 dém  Offset 12,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 100 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 17319825 GHz 16.27 dBm ML 1.7316788 GHz 18.62 dBm
T1 1 1.73195734 GHz 11.68 dBém Oce Bw 1.090905091 MHz T1 1 1.73113337 GHz 12.04 dBm oce Bw 2.727272727 MHZ
T2 1 173304825 GHz 9.09 dbm T2 1 1.73366064 GHz 12.93 dBm
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Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

(Spectrum ) (= [=
Ref Level 30.00 GBm  Offsel 12,20 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 300 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1731621 GHz 15.93 dBm ML 1.734038 GHz 18.45 dBm
T1 1 1.7302522 GHz 10.56 dBm oce Bw 4.495504496 MHz T1 1 1.7279845 GHz 11.40 dBm oce Bw 9.050949051 MHZ
T2 1 17347478 GHz 10.89 dBm T2 1 1.7370355 GHz 11.25 dBm
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Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,20 db & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30 dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 1.726896 GHz 16.70 dBm M1 1.73218 GHz 14.59 dBm
TL 1 17258167 GHz 11.03 dBm Occ Bw 13.356633367 MHz T1 L 1.7235889 GHz 10.39 dBm Occ Bw 17.882137862 MHZ
T2 1 1,7391833 GHz 10.52 dBm T2/ 1 1.741451 GHz 9.20 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 4

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM
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Ref Level 30.00 dém  Offset 12,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 100 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 17329783 GHz 14.83 dBm ML 1.7332373 GHz 15.51 dBm
T1 1 1.73195734 GHz 7.78 dBm Oce Bw 1.085314685 MHz T1 1 1.73113337 GHz 9.97 dém Oce Bw 2.727272727 MHZ
T2 1 173304266 GHz 8.67 dbm T2 1 173386064 GHz 10.25 dBm
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Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1,733439 GHz 14.83 dam ML 1.729883 GHz 15.19 dam
T1 1 1.7302622 GHz 7.59 dm Oce Bw 4,475524476 MHz T1 L 1.7279945 GHz 9.41 dBm Oce Bw 9.030969031 MHz
T2 1 1.7347378 GHz 8.53 dam T2 1 17370155 GHz 9.63 dam
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Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM
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Ref Level 30.00 B Offset 12.20 dB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
fo Att 30d8 SWT 12.6 ps @ VBW 1MHz Mode Auto FFT po Att 30de SWT 185 ps @ VBW 1 MHz Mode Auto FFT
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T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
M1 1 1.730942 GHz 14.82 dBm M1 1.733259 GHz 14.13 dBm
T1 1 1.7257867 GHz 5.58 dam Oce Bw 13.426573427 MHz T1 L 1.7235869 GHz 8.45 dam Oce Bw 17.822177822 MHz
T2 1 1,7392133 GHz 7.75 dam T2/ 1 1.7414111 GHz 9.39 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.20 dB Mode Auto Sweep
5GL Count 100/100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
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___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70899 GHz -35.08 dém -22.08 d& 1.783 GHz 1.755 Ghz 100.000 kHz 175474 GHz 22.92 dBm -7.08 dB
1.708 Ghz 1.710 GHz 20.000 kiz 1.71000 Gz -23.05 dém -10.05 8 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -25.73 dBm -12.73 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71024 GHz 22.92 dBm -7.08 dB 1.756 GHz 1765 GH2 1.00D MHz 175800 GHz 3591 dim ~55.51 dB
I Ve | 1 o
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___Range Law Range Up REBW Freguency Power Abs ALl Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170900 GHz -13.84 dBm -0.84 d& 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75454 GHz 15.50 dBm -14.50 d&
1.708 GHe 1.710 GHz 20.000 kHz 1.70856 GHz -17.45 dém 4468 1.755 GHz 1.756 GHz 20.000 kHz 1.75504 GHz -25.91 dBm -12.91 de
1,710 GHz 1.712 GHz 100,000 kHz 1.71088 GHz 16.03 dBm -13.97 dB 1756 CH2 1768 GH2 1,000 Mz 1 7600 Chs ~17.20 dbm 420 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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1,700 GHz 1.709 GHz 1.000 MHz 1.70868 GHz -28.16 d&m -15.16 dé 1.753 GHz 1.755 GHz 100.000 kHz 1.75474 GHz 22.52 dBm -7.48 d&
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -17.62 dBm -4.62 dB 1,755 GH= 1.756 GHz 20.000 kHz 1.75501 GHz -25.05 dBm -12.05 dB
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___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170895 GHz -18.23 dém -5.23 d8 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75430 GHz 14.31 dBm -15.69 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.70854 GHz ~24.64 dim -1L.64d8 1.755 GHz 1.756 GHz 20.000 kHz 1.75504 GHz -20.14 dBm -16.14 d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4/ 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.20 dB Mode Auto Sweep
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Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
| 3 3 AES Line _$PURLOUS_LINE_ABS, PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F [.\ 20 GBH‘.‘P ?h\ S
10 dBm ! ] 10 dBm ]‘ \
b f 0 dem { i
-10 dBm \ -10 dBm i
SPURIOUS_LINE_ABS \ ’
20 dem 20 dim
o
-30 dBm 30 dem—}
-40 dBm f -40 dBy \ b
9 RSN TR il \L\\M o \,«-L s e ]
-50 dem M e ;jg‘ﬂﬁjm _\‘1\
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70898 GHz -38.44 dém -25.44 dB 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75476 GHz 21.58 dbrm -5.42 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -25.64 dém -12.64 8 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -27.15 dBm -14.15 dB
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—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -21.52 dém -6.52 d8 1.783 GHz 1.755 Ghz 100.000 kHz 1.75469 GHz 13.44 dBm -16.56 d&
1.709 GHz 1.710 Ghz 20.000 kHz 1.70589 GHz ~29.50 dbm -16.90 d& 1.755 GHz 1.756 GHz 20,000 kHz 175512 Gz -32.03 dBm -19.93 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4/ 1.4MHz /| 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm

Offset 12.20 dB

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 12.20 dg

Mode Auto Sweep

SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS_) INE_ABS F 20 GBH‘.‘P S
f N
10 dem i \ 10dBm J \
ode { 0 dem J‘ l
-10 dem - \ -10 dem
SPURIOUS_LINE_ABS \ ;
-20 dem \p -20 dBm ’
-30 dBm - -30 dBm \
40 dBm T # R \,‘
LL o] v \
efon et I '-q"J 1 rsiminarid
-50 dBm o] 5 1 \‘1“\
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70427 GHz -38.33 dém -25.33 d& 1.783 GHz 1.755 Ghz 100.000 kHz 175477 GHz 16.94 dBm -11.06 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -27.38 dm -14.38 08 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -32.51 dBm -19.51 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71027 GHz 18.31 dBm -11.69 dB 1.756 GHz 1765 GH2 1.000 MHz 175804 GHz 40,15 dBm o7 1E B
Y
i - il 1 o

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dBm 7 o \ 10 dBT '—\
ods / \ 0 dem i
|
-10 dBm ! 1 -10 dgm -
SPURIOUS_LINE_ABS ‘ \ |
20 dem 1 T 20 dipm .
30 da I \ E ‘ N
) L |t ~
oM "
-40 dam -40 dBm S
ar - ] e
P IR [ srshasnpn, . .
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170900 GHz -26.84 dBm -13.84 dB 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75455 GHz 11,57 dBm -18.43 dB
1.709 GHz 1.710 Ghz 20.000 kHz 1.70585 GHz -35.09 dbm -22.09 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75503 GHz -35.59 dBm -22.50 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71044 GHz 11.32 dBm -18.68 dB 1.766 CHz 1768 GH2 1.00D MHz 75603 CHe Z27.70 dBm 1470 db
.
I 1 i
Data: 2 14 14:35:17
TEL : 886-3-327-3456 Page Number 1 A4-16 of 43

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHBEK PAES
| 3 3 AES Line _$PURIOUS E_ABS PAS!
20 uguﬂr‘m PURIOUS_|INE_ABS F P' 20 GBH‘.‘P "‘J“\ 5
10 dBm # 10 dBm l
odB IJ \ 0 dém ] 1
-10 dBm { -10 dBm. !
SPURIOUS_LINE_ABS I H {
-20 dBm ;( \,,\ -20 dBm J/ k
.30 dem f -30 dBm i
i P AR VAN
L Ateeipin Aﬂl v i l\ T T |
50 dem L —50%:‘"‘“")
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts stop 1.713 GHz |||l start 1.752 GRz 3003 pts Stop 1.765 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -25.05 d&m -12.05 d8 1.752 GHz 1.755 GHz 100.000 kHz 1.75474 GHz 23.23 dBm -6.77 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -13.37 dBm -0.37 dB 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -15.85 dBm -2.95 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 23.07 dBm -6.93 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75601 GHz -34.29 dbm -21.29 dB
Y
il A I 1 [

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . . hASS Line _§PURIOUS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dBm
10 dBm ot o
7 | \
0de F \ dBm:
-10 dBm j -10 dBm. i
SPURIOUS_LINE_ABS J
"~ A ~ PR
20 dBm o T ,l 20 dBm e
Wid sl i ¥
-30 dBm et -30 dBm ooy
e Yo Y it

40 dem > s 40 B [ '

1 [ E m R TTa—
< raparir b
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz J||{Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious EmissiuT; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALl Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70883 GHz -17.06 d&m -4.06 d& 1.752 GHz 1.755 GHz 100.000 kHz 1.75428 GHz 11.66 dBm -18.34 dB

1.709 GHz 1.710 GHz 30.000 kHz 1.70998 GHz -26.60 dBm -13.60 dB 1.755 GHz 1.756 GHz 20.000 kHz 1,75500 GHz -23.50 dBm -10.50 dB

1.710 GHz 1.713 GHz 100,000 kHz 1,71057 GHz 10.43 dBm -19.57 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75600 GHz -15.66 dBm -2.66 dB

i ;

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-17 of 43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum k=

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
| 3 3 AES Line _$PURIOUS INE_ABS. PAS!
20 uguﬂr‘m PURIOUS_| INE_ABS F {ﬁ 20 GBH‘.‘P ‘A\ 5
10 dBm f 10 dBm: i
CL- T \ 0 dem i -
-10 dém -10 dBm -
SPURIOUS_LINE_ABS T k H
-20 dBm / A -20 dBm / i
30 dom LA cadem 41\
o T T e
i e )/‘J 5 'pJ W 1 J T
50 demn— "W)'M “SOgRir
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts StD_E .765 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70830 GHz -34.12 dBm -21.12 dé 1.752 GHz 1.755 GHz 100.000 kHz 1.75479 GHz 22.72 dBm -7.28 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -14.72 dBm -1.72 dB 1.755 GHz 1.756 GHz 30.000 kHz 1.75500 GHz -17.25 dBm ~4.25 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 22.38 dBm -7.62 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75612 GHz -33.66 dbm -20.66 dB
Y
il o N 1 ]

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 DABS Line SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 dbm
10 dBm e e Z,_d“ % \
0 B I dem -
|
-10 dBm ,/ 10 dBm |
SPURIOUS_LINE_ABS
20 dem —_— J 20 dBm W..uw‘
| J -u,,,,%
-30 dem it -30 dem * K
[ »—"‘f""’r A WM\
d MW T iy
40 dBm: -40 dem ae
W T Mpsinn,
IR U Sy A o i
-50 dem -50 dem:
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170896 GHz -18.47 dBm -5.47 d8 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75305 GHz 11,15 dBm -18.85 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -26.51 dbm -13.51d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 Gz -23.79 dBm -10.79 dB
1,710 GHz 1.713 GHz 100,000 kHz 171117 GHz 9,62 dem -20.38 dB 1756 CH2 1768 GH2 1,000 Mz 75641 CHe ~16.42 cdbm s 42 db
.
I 1 i
14:51:85

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-18 of 43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB

Mode Auto Sweep

s um

Ref Level 30.00

dém  Offset 12.20 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
| 3 3 AES Line _$PURIOUS NE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F {R‘ 20 C‘BH‘n‘P l‘\ S
10 dém ( 10 dBm l
odB J \ 0 dem f k
-10 dBm l -10 dBm
SPURIOUS_LINE_ABS l \ f
20 dem f I\ 20 dim )
-30 dém / N ’n\ -30 dBm If\ ] ‘\\
-40 dem N',,-:’"'1 - “\ 40 dem—f r{,n“‘ P
N T [ ) W] | \',.. et . -
50 dem o oo™ |||, S22 "
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts StD_E .765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70809 GHz -29.03 d&m -16.03 d& 1.752 GHz 1.755 GHz 100.000 kHz 1.75474 GHz 21.12 dem -8.88 db
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -18.87 dbm -5.87.d8 1.755 GHz 1.756 GHz 30.000 kHz 175500 GHz -19.70 dBm -6.70 dé
1,710 GHz 1.713 GHz 100,000 kHz 1.71026 GHz 22.14 dem -7.86 dB 1.766 CHz 1765 GH2 1.000 MH2 175601 GHz -37.65 dBm —24.65 dB
.
r g N 1 ™
Date: 2 2022 14:54:22 Date az
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectru o ||| Spectrum v
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 D ABS Li SPURIOUS, INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
n 168
10 dem a o g ;
; Ul . x
|
-10 d8m ,} -10 dBm. -
SPURIOUS_LINE_ABS 2 j \
-20 dBm hagi -20 dBm
e H J L m"WWW
30 dam e 30 dBm A
40 dem hrlthe” 40 dBm r T —
- \ P ) =
‘kuw.«mlwwf""""“ phasr R LN
-50 dBm -50 dBm
60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts StD_E .765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170850 GHz -16.21 dém -3.21de 1.752 GHz 1.755 GHz 100.000 kHz 1.75432 GHz 9.68 dBm -20.32 dB
1.709 GHz 1710 GHz 30.000 kkz 1.70858 GHz -26.55 dm -13.59 8 1.755 GHz 1.756 GHz 30.000 kHz 175502 GHz -29.00 dBm -16.00 dB
1,710 GHz 1.713 GHz 100,000 kHz 171235 GHz 9,89 dém -20.11 dB 1.766 CHz 1765 GH2 1.000 MH2 1.78617 GHz -20.78 dBm —7.78 d&
.
)i i )
Date: 23.5EP.2022 14:55:21

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-19 of 43




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4 / 3MHz / 256 QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
A /"\
10 dem "{ ‘ 10 dem |
ode ‘f \ 0 dem } L
-10 dBm | -10 dBm -
SPURIOUS_LINE_ABS | l\ JI
20 dem } ‘ 20 dim f
-30 dem J l‘L‘ A -30 dem ﬁ
|
i | \ Il mf
40 dam s b T -40 dem 17
o ! L / o ot "
-50 dem 5t cBm—j—w
L ormrnset™
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[[Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170899 GHz -40.48 dBm -27.49 dB 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75479 GHz 18.25 dBm -11.75 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -24.33 dbm -11.33.d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -26.16 dBm -13.16 dB
1,710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 18.89 dBm -11.11 dB 1756 CH2 1768 GH2 1,000 Mz 75601 CHe —40-89 cbm 5789 db,
.
I - i 1 o
Date:r 2 2022 14:5B:59 Date 15:01:42
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;'::P S
10 dem 10 dBm
}[('WMWMW Mm\-mﬂl\
o ds [ Il 6 cem L
-10 dam i -10 dBm }
SPURIOUS_LINE_ABS [ \
20 dem 20 dBm
A
sl l J. I
-30 dBm 5 -30 dem s
M*“’M ,ul-j "MLMM
-40 dem —— ‘ 40 dem N
ottt RaRaats C
R RPS— RSN L retosth,
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170893 GHz -24.75 dem -11.75 d8 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75477 GHz .02 dBm -21.98 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -29.61 dbm -16.61 d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -29.24 dBm -16.24 dB
1,710 GHz 1.713 GHz 100,000 kHz 171081 GHz 7.74 dém -22.26 dB 1756 CH2 1768 GH2 1,000 Mz 75601 CHe 54 63 chm 11 83db

]" T

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A4-20 of 43




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4 / 5MHz /| QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm  Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 12.20 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
0 uguﬂr‘m PURIOUS_| INE_ABS [ Ih| 20 dbime a} i
| \
10 dBm " 10 dBm \
ods ﬂ k 0 dem HJ T
-10 dem f -10 dBm
SPURIOUS_LINE_ABS '\ J
20 dBm L‘A -20 dBm r;
-30 dem t - f ffl‘, -30 dBm il
IR AN b
40 dam | W | " . o .
T T 1 i
] N Y S IV WAVRIIARTY | VO A A N ™
S0 derm / ey ,ilsu dem— Dy
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts StD_E .765 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALl Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70881 GHz -22.55 d&m -9.55 d& 1.750 GHz 1.755 GHz 100.000 kHz 1.75467 GHz 23.32 dBm -6.68 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -18.98 dBm -5.98 d& 1,755 GHz 1.756 GHz 50.000 kHz 1,75500 GHz -21.70 dBm -8.70 dB
1.710 GHz 1.715 GHz 100,000 kHz 1,71034 GHz 22,90 dBm -7.10 d& 1.756 GHz 1.765 GHz 1,000 MHz 1.75611 GHz -36.18 dbm -23.18 dB
Y
| - i 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
. . ' vARS Line _§PURIOUS_|LINE_ABS, PABS
20 dIBIﬂr‘IH PURIOUS INE_ABS PABS 20 dbm
10 dBm e ——— W\ 1?\?@%«“.ﬂwmmw \l
0de f ‘ g oBm \
-10 dem f 10 dBm \
SPURIOUS_LINE_ABS l \
-20 dem | l20 dem Pty s
.30 dem Nf’hﬂ -30 dBm S
st e
-40 dam gt -40 dem [y s,
e
-50 dem -50 dem:
-60 dam 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170873 GHz -19.63 dém -6.63 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75419 GHz 9.35 dBm -20.65 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.70557 GHz -28.03 dbm -15.03 d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75503 GHz -24.69 dBm -11.89 dB
1.710 GHz 1.715 GHz 100,000 kHz 171118 GHz 5.48 dBm -21.52 dB 1756 CH2 1768 GH2 1,000 Mz 75607 CHe ~15.51 cbm 551 db
T
)i i )
Date: 30.SEP.2022 09:14:42

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-21 of 43




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

] o
ectrum =il s um 7
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F ﬂ 20 GBH‘.‘P ‘1\ S
|
10 dém B{ 10 dem \
0de f R 0 dem ‘J i
-10 d8m - -10 dBm. !
SPURIOUS_LINE_ABS L‘ f
20 dem j \ 20 dim J
-30 dBm 8 it -30 dem i "
4 ] LLf M b
40 dBm | m P\LV"-N in 40 dBm iy .
i ! T 7 i ey
| [ il AT I A N R
i
50 dem P fEJ‘ H‘\"-.\ g
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70757 GHz -29.70 dém -16.70 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75466 GHz 22.62 dbm ~7.16 d&
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -18.63 dBm -5.63d8 1.755 GHz 1.756 GHz 50,000 kHz 175500 GHz -20.10 dBm -7.10 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.71034 GHz 22.30 dém -6.70 dB 1.766 CHz 1765 GH2 1.00D Mz 175806 GHz 35.50 dBm o0 60 B
.
Il - I 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12,20 de
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE CGHEEKARS_ PABS
s 5 5 A Line _§PURIOUS_|INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS 20 diim
10 dem 10 dém
SOTEPIR MW-WW-\-\ it skt '“‘\
B | | 1
od f \ qurﬁ \
-10 dBm Jl 10 dem
SPURIOUS_LINE_ABS / \ \
-20 dBm  |[|f20 dem - P
-30 dBm — -30 dem % e
g prie sl R
40 derm. . -40 dem Mo
o T
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stap 1.715 GHz | |[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70859 GHz -21.38 dém -8.38 d& 1.750 GHz 1.755 GHz 100.000 kHz 1.75430 GHz 5.64 dém -21.16 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -29.47 dBm -16.47 8 1.755 GHz 1.756 GHz 50.000 kHz 175503 GHz -28.55 dBm -15.55 dB
1,710 GHz 1.715 GHz 100,000 kHz 1,71049 GHz 7,52 dem -22.47 dB 1.766 CHz 1765 GH2 1.000 MH2 175608 GHz -18.52 cBm —5.co dB
.
)i i )
Date: 30.5EP.2022 09:15:21

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-22 of 43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

] m
ectrum =il s um 7
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F ’, 20 GBH‘.‘P " S
10 dem } 10 dBm: \l\
0dB / \ 0 dem J |
-10 d8m + -10 dBm T
SPURIOUS_LINE_ABS | lk f ‘
-20 dem -20 dBm ﬂ #
-30 dBm -30 dem i ¥
AR
40 dem —ﬂ dem go
i
’ | . N } \ ,*ff \ N
-50 dem $50l dery
paaped, u MM’J T il
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -28.31 dém -15.31 d& 1.750 GHz 1.755 Ghz 100.000 kHz e o 21.44 dBm —EWI
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -22.10 dBm -9.10 d8 1.755 GHz 1.756 GHz 50,000 kHz 175501 GHz -23.41 dBm -10.41 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71036 GHz 21.57 dBm -8.43 dB 1.766 CHz 1765 GH2 1.000 MH2 175803 GHz 3700 dBm o490 B
—
Y
I J1 1 i

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

15:11:06

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 DABS Line SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS 20 dbm
10 dem 10 dém —
| TR P M,_ﬁ] P . M'\\
ode f \ o dem \
-10 dBm HI|| 20 dem
SPURIOUS_LINE_ABS '[ K H. \
-20 dem WWM 20 dBm
E W Redwidel
| et ‘ he A s
2o den W‘MWP‘“ e We -30 dem X Pt """‘"*‘-*w.-‘%
40 BT e -40 dem [t
]
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170883 GHz -16.01 dém -3.01d8 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75375 GHz 764 dbrm -22.36 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz ~26.68 dbm -13.69 d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75503 Gz -30.34 dBm -17.34 dB
1,710 GHz 1.715 GHz 100,000 kHz 1,71085 GHz 7,72 dém -22.27 dB 1756 CH2 1768 GH2 1,000 Mz 75604 CHe ~21.73 dbm 573 db
.
)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A4-23 of 43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4 / 5MHz / 256 QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

] o
ectrum =il s um 7
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
i |
10 dBm ) 10 dBm ]
0da } 0 dem \
-10 dBm / -10 dBm i
SPURIOUS_LINE_ABS J \\i r \
20 dem J, Ll 20 dim 1 L
-30 dBm ! l,\ fﬂ\ 30 dBm ﬂ ;\ \
-40 dem - -40 dém | [ vy
p .F N f A f ] .// b,
S0 dem 50 dem .
|
- TR | i ——m—— ~
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70900 GHz -41.14 dém -28.14 d 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75465 GHz 16.63 dBm -11.37 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -26.88 dém -13.58 8 1.755 GHz 1.756 GHz 50,000 kHz 175500 GHz -27.22 dBm -14.22 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.71032 GHz 19.05 dBm -10.95 d& 1.766 CHz 1765 GH2 1.00D Mz 175804 GHz —41.33 dBm 26.33 0B
.
I - I 1 o
Date:r 2 2022 15:26:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dB Mode Autg Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
G | 3 3 DARS Line SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS_) INE_ABS PABS 20 dbm
10 dBm 10 dBm
R S NN SR, R e i T
0ds [ t E{J;Brn “
-10 dem \ 10 dBm
SPURIOUS_LINE_ABS ’ l \
20 dem i 20 dBm L
o ! ] B S
-30 dBm T -30 dBm g
Il ...»J )
-40 dem T -40 dem —
S ———
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -25.97 dém -12.97 d& 1.750 GHz 1.755 Ghz 100.000 kHz 1.75445 GHz 6.00 dBm -23.91 d&
1.709 GHz 1.710 GHz £0.000 kHz 1.70589 GHz -32.68 dbm -19.69 d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75501 Gz -31.76 dBm -18.76 dB
1.710 GHz 1.715 GHz 100,000 kHz 171176 GHz 5.82 dBm -24.18 dB 1.756 GHz 1768 GH2 1,000 Mz 75608 CHe 25 26 dhm 1558 db,
Y
I it w

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-24 of 43




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = um
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 12.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P fﬁ: 20 ghine S |H|
10 dém | ‘l 10 dBm r ‘l
0 dBd .} 0 dem f‘ \
-10 dBm / -10 dBm L i
SPURIOUS_LINE_ABS ,f \, ﬁ \
-20 dem L\ -20 dBm [
-30 dem H-T '\‘.\ ﬂ -30 dem ‘nl
40 dBm vJ VN‘ T -4f)| dBm /H
i ] I ] \ f,n\ V "\ i e W L PR L L TN
-50 dem LW - i T -50 fBm W et
e T R T A WS T
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stu_L .765 GHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70847 GHz -27.39 dém -14.39 dé 1.745 GHz 1.755 GHz 100.000 kHz 1.75442 GHz 22.91 dém -7.00 d&
1.709 GHz 1.710 GHz 100.000 kHz 1.70998 GHz -21.81 dBm -8.81 dB 1,755 GHe 1.756 GHz 100.000 kHz 1.75500 GHz -25.64 dBm -12.64 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71058 GHz 23.56 dBm -6.44 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75600 GHz -35.41 dBm -22.41 dB
S
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

15:

2644

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
6 3 5 ABS Line SPURIOUS, INE_ABS PAES
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm 10dBm
{M—WWM s a e G LV " AP Do il A M"‘“’\
0 d8 - 0 fiBm
-10 dem \ -1o dem !
SPURIOUS_LINE_ABS \
-20 dem _,J' o ||| 20 @em
IM | A J—
30 dBm - N\“"w—
-40 dem ~40 dem
-50 dem -50 dem:
-60 dm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -15.88 dBm -2.58 d8 1.745 GHz 1.755 Ghz 100.000 kHz 1.75366 GHz &34 dBm -24.66 0B
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz ~22.67 dbm -9.87 db 1.755 GHz 1.756 GHz 100,000 kHz 1.75501 Gz -29.60 dBm -16.80 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71517 GHz 5.50 dim -23.40 dB 1.756 GHz 1765 GH2 1,000 Miz 75605 CHe Z94.72 dBm S1172.d8
Y

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-25 of 43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 4 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s ]H\
10 dem 10.dem | ‘l
0 dB 0 dem /J T
-10 dBm -10 dBm |
SPURIOUS_LINE_ABS f \
20 dem 20 dim /
-30 dem f
‘ N I v | / \
[
et u 2l I e N . fhe s T S P
T T i T T W
-'\J'U Vi ,.,n.,wﬁj - ,_VM)'I Wne  Spanpreend™
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||| Start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70896 GHz -32.93 dém -19.93 d& 1.745 GHz 1.755 Ghz 100.000 kHz s o 22.53 dBm —7WI
1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -19.92 dém -6.52.d8 1.755 GHz 1.756 GHz 100,000 kHz 175500 GHz -26.47 dBm -13.47 dB
1,710 GHz 1.720 GHz 100,000 kHz 171059 GHz 22.64 deém -7.36 dB 1.766 CHz 1768 GH2 1,000 Miz 175806 GHz 38.66 dBm 2r.66 B
S
T
I - i 1 e

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 12.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
¥ . . AKS Line _§PURIOUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PASS 20 bl
10 dBm 10 dBm
) Ifg—huhvwmn.-.—ﬂ—m,-./wm,—_w_n\,m W-v—-l 0 "é\'-‘\"‘-v\- PP A PP PN | M
0 dB -
1
-10 d8m ’ \ _1jp dem |
SPURIOUS_LINE_ABS [ \ \
-20 dem: M iy jﬂ‘ \\ -20 dBm
-30 dg, afpmet ] L‘"‘" 30 dem B : e ertona)
-40 dem 40 dem
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70861 GHz -18.28 d&m -5.28 d& 1.745 GHz 1.755 GHz 100.000 kHz 1.75386 GHz 4.24 dBm -25.76 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70957 GHz -26.17 dBm -13.17 dB 1.755 GHz 1.756 GHz 100,000 kHz 1.75E01 GHz -31.99 dBm -18.99 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71333 GHz 5.75 dBm -24.25 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75618 GHz -26.40 dBm -13.40 dB
T
) i )
Data: 2 15:3 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-26 of 43




ssanranas. FCC RADIO TEST REPORT Report No. : FG271545B
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Lowest Band Edge / Full RB Highest Band Edge / Full RB
@ Spectrum

Spectru
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr

Limit §heck PABS | SPURIGNE CHNEKABS PARS

¥ . : ABS Line _§PURIOUS_|INE_ABS PASS

20 ghilie ~FPURIOUS_LINE_ABS PABS 20 dhim
10 dem 10 dém
0dB rs VT e e Y uv-»] 0 dgm, T T DYy T P ]
-10 dBm -10 dem
SPURIOUS_LINE_ABS ‘ 1 \

-20 dam /I 1 -20 dem T
1
-30 dBm -30 dem

!
Lyt =¥ o a\ b —
-40 dBm: ~40 dBm
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70885 GHz -30.36 d&m -17.36 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.73677 GHz 0.33 dBm -29.67 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70987 GHz -36.01 dBm -23.01 dB 1.755 GHz 1.756 GHz 200,000 kHz 1.75507 GHz -34.88 dBm -21.88 d8
1.710 GHz 1.730 GHz 100,000 kHz 1.72685 GHz 0.08 dBm -29.92 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75636 GHz -29.27 dbm -16.27 dB
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